10.1.1 HVBS-7MW Bed Assembly — Exploded View

17



10.1.2 HVBS-7TMW Bow Assembly — Exploded View

1(2)

93(2) 91a(2)

118(2) 117

18



10.1.3 HVBS-7MW Bed and Bow Assemblies — Parts List

Index No Part No Description Size Qty
1o, HVBS7TMW-1 ........... COo0IANT PAN ..o 1
2 HVBS7TMW-2 ........... BaSE Leg (JEF1) c.euuenii e 1
S HVBS7TMW-3 ........... BasSe Leg (FIgNT) ...eeieeiii e 1
oo HVBS7TMW-4 ........... SKITTe et eeeieeieeee et 1
S5 HVBS7TMW-5 ........... Shelf. . 1
B HVBS7TMW-6 ........... TOQQIE SWILCN ... 1
T, HVBS7TMW-7 ........... EICHICAI BOX. ..o 1
8 TS-0051031............. Hex Cap BOlt.......cooooii 5/16"X3/4".........ccce.... 10
(S IO TS-0720081............. LoCk Washer ..., 5/16"....ccciiiiiiiiiiiiinn, 27
10, TS-0680031............. Flat Washer..........cooo, 5/16"....ccciiiiiiiiiiiiinn, 32
1. TS-0561021............. HEX NUL ..., 5/16"....ccciiiiiiiiiiiiin, 27
12............. TS-0051011............. Hex Cap BOlt.......ooooooi, 5/16"X1/2".......ccvvvveeen. 9
13, HVBS7TMW-13 ......... Cylinder Assembly (S/N: 010218160 and IOWer)..........cccuuvuiiiieeriieiiiiininenn. 1
13N.......... HVBS7MW-13N....... Cylinder Assembly (S/N: 010218161 and higher) ... .....cccuvueiiieeiiieiiiiiinienn, 1
................. HVBS7MW-13-RK ...Cylinder Repair Kit (N0t ShOWN) ........ccooiiiiiiiiiiiiiiiieeeiie e 1
14............. TS-150506............... Hex Socket Cap SCrew ** .........coovvviiiiiiiiieeieeenns M10X40......ccvveeiennnnnn. 1
15............ TS-0680041............. Flat Washer ** ..., 38" 4
16............. TS-0720091............. Lock Washer ** ..., 38" i 10
17, TS-154007............... HeX NUE ™ MO, 1
8., TS-0060051............. Hex Cap Bolt** ..., 3/8"XL i 2
19............ HVBS7TMW-19 ......... SUPPOIT RO ¥ i 1
20 TS-0050011............. Hex Cap Bolt ** ..., 1/A"'XU2" ., 1
21 HVBS7TMW-21 ......... BOttOM SUPPOIT ¥ L. e e 1
220 5518228N ...........eeee Flat Washer (S/N: 120141912 and higher)........... 23.8x13x2.7mm.......... 4
23 HVBS7TMW-23 ......... Wheel (S/N: 120141911 and lower) ............evveeee A" 4
23N.......... 5518229N .........eveeees Wheel (S/N: 120141912 and higher) .................. 8 4
24............. HVBS7TMW-24 ......... Wheel Shaft (S/N: 120141911 and IOWET) .......evvvrrrvirrmeiririiinriiieinieeneeniennns
24N.......... 5518230N ........cvvveees Wheel Shaft (S/N: 120141912 and higher).......... @16x432mm............... 2
25, 5518231IN.......cevveees Cotter Pin (S/N: 120141912 and higher) ........cccocciiiiiiii 4
................. J3410-WA............... Wheel Assembly (index # 22-25) (S/N: 120141912 and higher).............. 1
26............. HVBS7TMW-26 ......... POWEE COI ... 1
................. HVBS7MW-26-1 ......Power Cord (motor - main switch —not shown) ..........cccccccooviiiiiiiiiin 1
................. HVBS7MW-26-2 ......Power Cord (main switch - pump - not shown) ..........ccccceeeiiiiiiiiiiiiin 1
27 i HVBS7TMW-27 ......... TADIE .o 1
28 TS-0081051............. HexX Cap BOlt..........ouvvviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiee 5/16"X1"....ccovvviiiiinnnn 10
29 HVBS7TMW-29 ......... Filter ASSEMDIY..... oo 1
30 . HVBS7MW-30 ......... Hex Head SCrew ... 3/16"X3/8" ... 4
3l HVBS7TMW-31 ......... Switch Box Assembly (S/N: 5011368 & lOWer) ........ccovvvvviiiiiiiiiiiiiiiiine, 1
3IN.......... HVBS7MW-31N....... Switch Box Assembly (S/N: 5011369 & higher).........cccccocoiii 1
................. HVBS7MW-31A.......Switch (S/N: 5011368 & [OWET) .....ccevvviiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeenn 1
................. HVBS7MW-31AN.....Switch (S/N: 5011369 & higher) ... 1
32, HVBS7TMW-32 ......... Wheel HandIE. ... ...uuiiiiiiiiiiiiiii e 1
33 HVBS7TMW-33 ......... KBY e, 5X20MM ..oovvviiiiiiiinn, 1
4. HVBS7TMW-34 ......... LEAA SCIBW ... 1
35 HVBS7TMW-35 ......... NUE SEAL ... 1
36, HVBS7TMW-36 ......... Strain Relief ASSEMDBIY........oooi 1
37 HVBS7MW-37 ......... SUPPOIE PLALE. ... 1
38 HVBS7TMW-38 ......... STOP SCIBW.. ..ottt 1
39 TS-0060061............. Hex Cap Bolt ** ..., 3/8"X1-1/4"........cccve. 4
40............. TS-0561031............. NUE 318" 8
41............. HVBS7TMW-41 ......... 0% SUPPOM ..ottt 1
42............. TS-0060071............. Hex Cap BOlt ..., 3/8"X1-1/2"......ccvvvee 4
43............. TS-0270031............. SEESCIEW....coiiiiiiiiiiii 5/16"X3/8".......cccvvvvenn. 4
4............. HVBS7TMW-44 ......... TRUMD SCIrEW ....coiiiiiiiiiiiiiii e 1
45............. HVBS7TMW-45 ......... StOP BIOCK.....coiiiiiiii 1

19



Index No Part No Description Size

46............. HVBS7TMW-46 ......... SOP RO ..o
47 TS-0561031............. HEX NUL ..., 1/2" ............
48............. TS-0680061............. FlatWasher...........coo 172" ...
49............. TS-026702............... SEESCIEW...coeiiiiiiiiiii 1/4"x1/4".....
50....ccccene. HVBS7TMW-50 ......... SUPPOIt Shaft ....ccooviiiiiiii
51..... HVBS7TMW-51 ......... Pivot Arm (S/N: 80910746 and IOWEr) .......coovvevviiiiin
5IN.......... HVBS7MW-51N....... Pivot Arm (S/N: 80910747 and higher)............ccccviii,
52 TS-0720091............. LoCKk Washer ..., 38"
53 HVBS7TMW-53 ......... SPING.cciiiiiiiii
54 HVBS7TMW-54 ......... Spring AdjuSting RO ........oooiiiiiiii e
55 HVBS7TMW-55 ......... SPring Bracket........coooiiiiiii
56.....cccc... TS-0051061............. Hex Cap BOlt.......cooooei, 5/16"x1-1/2"
57 HVBS7TMW-57 ......... ViS€ JAW (1€FL)...uuveviiiiiiiiiiiiiiiiiiiiii i
58..ccciiiiin. HVBS7TMW-58 ......... ViS€ JAW (FGNT)...eeeeiiiiiiiiiiiiiiiiiiitiie bbb
59 HVBS7TMW-59 ......... Scale (S/N: 010217984 and IOWEr) .......covvvvviiiiiiiiiiiiiiiiiiii,
59N.......... HVBS7MW-59N....... Scale (S/N: 010217985 and higher) .........cccccoi,
60.....c.o..... HVBS7MW-60 ......... ArmM SUPPOIT Plate ...
61l............. TS-020908............... Hex Socket Cap SCreW........cooovveeeeeeeeeeeeeeeeeeee 3/8"x1-3/4"..
62............. HVBS7TMW-62 ......... HOSE
63...cceiien HVBS7MW-63 ......... PUMD
64............. TS-0050021............. Hex Cap Bolt* ..., 1/4"x5/8".....
65 HVBS7TMW-65 ......... Tank Cover (S/N: 8091100 and lOWer) ...........uvvvvvvvevrimvininnnnnns
66...enn... HVBS7TMW-66 ......... Coolant Tank (S/N: 8091100 and IOWer) ..........cccvvvvvviiiiinnnnnn.
66N .......... HVBS7MW-66N....... New Coolant Tank (S/N:80911001 and higher) .............ccccce..
66-1.......... HVBS7MW-66-1N....Plastic Funnel (S/N: 80911001 and higher)..........cccccvuiiinen.
67.ccoevinnnn. HVBS7TMW-67 ......... HOSE FItliNG ..o
68....ceennn. HVBS7MW-68 ......... HOSE Clam .o
69......c.c.. HVBS7MW-69 ......... HOSE
70 ... HVBS7MW-70 ......... Saw Bow (S/N: 8091100 and IOWer).........ccevvviiiiiiiiiiiiiiiiiinnnn,
70N.......... HVBS7MW-70N....... Saw Bow (S/N: 8091101 and higher) .........cccccocciiiiinn.
70N1........ HVBS7MW-70N1.....Saw Bow (JET Mark) (S/N: 010218161 and higher) ...............
Tl HVBS7TMW-71 ......... VENE PIUG * oottt
T2, HVBS7TMW-72 ......... Gear BoX COVEI * ...
T3, HVBS7TMW-73 ......... Gear Box Gasket * ...
T4 HVBS7TMW-74 ......... Worm Gear *(S/N: 00114808 and lower) ..........ccuvviiiieeiiienns
74N .......... HVBS7MW-74N....... Worm Gear *(S/N: 00114809 and higher) ........ccccooeeiiiiiiiinns
5. TS-051061............... Hex Cap Bolt* ..., 5/16"x1-1/4"
T6.cueeennnn. BB-6005Z ................ Ball BEANNG * .o
TTiiiiiin HVBS7TMW-77 ......... C-RiNG * oo R-47...........
8. HVBS7TMW-78 ......... OIl Seal * ..o
79 HVBS7TMW-79 ......... GRAI BOX * .o
80...ceeenn. HVBS7MW-80 ......... Blade Wheel (S/N: 00114808 and [ower) ............ccceeeevvieinnennn
80N.......... HVBS7MW-80N....... Blade Wheel (S/N: 00114809 and higher) ...............cccoeeeii.
8l HVBS7TMW-81 ......... WOrm BUSHING * ..oeeeii e
82 HVBS7TMW-82 ......... Bi-Metal Blade ...
83 HVBS7MW-83 ......... WHhEEI COVEN ....vviiiiiiiiiiiiiiiiiiiiiiii bbb
84............. HVBS7TMW-84 ......... Rear Wheel COVEr ...,
85, HVBS7TMW-85 ......... PIUM SCIEW ...
86............. HVBS7MW-86 ......... LOCK KNOD ...
87 i HVBS7TMW-87 ......... Adjustable Bracket (right)..........ccooooiiiiiiii e
88 BB-608Z7 ................ Ball BEANNG....cuutiuiiieiii it
89 HVBS7TMW-89 ......... Adjustable Blade Seat (rght) .........ccoooemiiiiiiiiiies
90....cnnnnn. HVBS7TMW-90 ......... Bearing PiN... ...
9l HVBS7TMW-91 ......... Eccentric Shaft Assembly (outside)............ccoovviiiiiiiiiiiiiinnnnnn.
91A .......... HVBS7TMW-91A ....... Center Shaft Assembly(inside)(S/N: 80910747 and higher)....
................. BB-608Z7 ................Ball Bearing (N0t SNOWN).........ccuuuuiiiiiiiiiiii e
................. HVBS7MW-91-2 ......Eccentric Shaft (outside) (N0t Shown)...........ccoviviiiiiiiiiiinnnenn.

20



Index No Part No Description Size Qty

................. HVBS7MW-91A-2....Center Shaft (inside)(S/N: 80910747 and higher) ...........cccccuviiiiiiiiiieenns
................. HVBS7MW-91-3 ......C-RiNG (NOt SNOWN)......iiiiiiiiiiiii et
92....ceve. TS-0561031............. HEX NUL ... 318"
93...iii TS-081F021............. Flat Head Machine SCrew...........ccccvvvvvvvvviiinnnnnns 1/4"X3/8".....ccoiiiii
S S HVBS7TMW-94 ......... Vertical CUtting Plate ........oouuueiiiiiie e
95 HVBS7MW-95 ......... TOP SUPPOIT X et e e e e e e et e e e e e aees
96............. TS-0813032............. Round Head SCrew ... 1/A"XU27 ..,
97 TS-0680021............. Flat Washer..........ccooo, /4" 12
98...cceeve HVBS7TMW-98 ......... Brush HOIAEN ...
99....oii TS-0060111............. Hex Cap BOlt.......cooooei 3/8"x2-1/2"........ccvve.
100........... HVBS7MW-100........ BIUSI
101........... HVBS7MW-101........ NOZZIE COCK ...
102........... TS-0267021............. SEESCIEW...cceiiiiiiiiiii A'XUA™ ...
103........... HVBS7MW-103........ NOZZIE COCK SUPPOIT....ceeiiiiii et
104........... HVBS7MW-104........ V2= 1A= TP PPN
105........... TS-0208071............. Hex Socket Cap SCreW........cooovveeeeeeeeeeeeeeeeeee 5/16"x1-1/4"................
106........... HVBS7MW-106........ Adjustable Bracket (IEft)............iiiiiiiiiii e
107........... HVBS7MW-107........ Adjustable Blade Seat (IEft) .........oooiiiiiiiiiiii e
108........... HVBS7MW-108........ Blade GUAIG ........ccoo i
109........... HVBS7MW-109........ BrUSH SUPPOIT et
110........... TS-0050011............. Hex Cap BOlt ..., /A"XU2" .
111........... HVBS7TMW-111........ GUIAE PIALE ...
112........... HVBS7TMW-112........ SEESCIEW...ccoiiiiiiiiiii 5/16"X3/4".......ccovvveenn.
113........... TS-0051071............. Hex Cap BOlt.......cooooei, 5/16"X1-1/2"................
114........... HVBS7TMW-114........ Blade Tension BIOCK...........coooi
115........... HVBS7MW-115........ Sliding Draw BIOCK...........cooiviiii
116........... HVBS7MW-116........ Switch Cut-Off Bracket ...
117...neeeen. HVBS7TMW-117........ Bearing BUShing ..o
118........... BB-6203Z ................ Ball BEAMNG ....cetteii ettt
119........... HVBS7MW-119........ Blade Wheel (IEft) ......cooo i
120........... HVBS7MW-120........ Blade Tension Handwheel ...,
121........... HVBS7TMW-121........ Vertical CUtting Plate .......ooouuueiiii e
122........... VB-3V270............... VoBIE ettt
123........... HVBS7TMW-123........ WOIM PUIBY ...ttt eeeee
124........... HVBS7TMW-124........ MOLOI PUIIRY ...
125........... HVBS7TMW-125........ Hex Head SCrew ... 1/4"X3/8".....ccoviiiii
126........... HVBS7MW-126........ PUEY COVEN ..
127........... HVBS7TMW-127........ LOCK SCIBW...... i
128........... TS-0720071............. Lock Washer ..., LA™
129........... HVBS7MW-129........ OTOT e
................. HVBS7MW-129A .....Motor Fan (N0t SNOWN).........couuiiiiii e
................. HVBS7MW-129B .....Motor Fan Cover (N0t SNOWN) .........coiiiiiiiiiiii e
130........... HVBS7MW-130........ MOLOr MOUNE PIALE ...
131........... HVBS7MW-131........ C-RiNG * oo S-17 i
132........... BB-6003Z ................ Ball BEANNG * ..ot
134........... HVBS7TMW-134........ OIl Seal ™ ..
135........... HVBS7TMW-135........ Bearing Bushing * ...
136........... HVBS7MW-136........ WOIM SNAFE ¥ L.ouiiiiiiiiiiiiiiiiii b
137.........e. HVBS7MW-137........ SUPPOIE PLALE. ...
138........... HVBS7MW-138........ MOLOr SUPPOIt PIate......cceeiiiii e
139........... HVBS7MW-139........ Hex Cap Bolt........coooviiii 1/2"x1-1/4".................
139A ... HVBS7MW-139A....Hex Cap BOlt.........cccccovviiiiiiii 1/2"x1-3/16"................
140........... TS-0720111............. Lock Washer ..., /2"
141........... HVBS7TMW-141........ K Y e, 5X20MM ..oovvviiiiiiiinnn,
142........... HVBS7MW-142........ KBY ¥ BX20MM ..covvviiiiiiiinnnn,
143........... HVBS7MW-143........ HOSE ClamM e
143A ........ HVBS7MW-143A .....Round Head SCrew ...........cccccccvvviiiiiiiiiiiiiinnnn, 3/16"X3/8" ...

21



Index No Part No Description Size

144........... HVBS7TMW-144........ Bearing BUuShing ...
145........... HVBS7MW-145........ Flat Washer.........coooooon 3/8"..........
146........... HVBS7MW-146........ CrOSS SCIEW....cceviiiiiiiiiiiiiiiiiiiiet e 1/8"x1/4"..
147........... HVBS7MW-147........ Flat Washer.........cooooooen 1/8"..........
148........... HVBS7MW-148........ Strain Relief BUSNING ........ccooiiiiiiiiii e,
149........... HVBS7MW-149........ Strain Relief..........ooo
150........... HVBS7MW-150........ E-RiNG ..o, E-7.........
151........... HVBS7MW-151........ SUPPOIT SCIEW.....eieii ettt eeens
152........... HVBS7TMW-152........ BracCKet......ooo oo
................. HVBS7MW-152A .....Arm Stop ASSEMDIY CP ...
153........... HVBS7MW-153........ SPING.ccciiiiiiii
154........... HVBS7MW-154........ SPHNG CAP et
155........... HVBS7MW-155........ Hex Socket Cap SCreW.........ooovvvvviiiii 3/16"x1/2”
156........... TS-0561031............. NUL 3/8"..........
157........... TS-0710091............. LoCk Washer ..., 3/8"..........
158........... TS-0060051............. Hex Cap BOlt ..., 3/8"x1".....
159........... HVBS7MW-159........ Hex Cap BOlt.......cooooiiii, 5/16"x3/4"
160........... HVBS7MW-160........ Hex Cross Head Bolt w/ Lock Washer *.....1/4x5/8..............
................. HVBS7MW-GB ........Gear Box Assembly (not shown)(index #161 thru 163)
(S/N: 070935060 and higher)..............
161........... TS-0206021............. Socket Head Cap SCrew* .........cccccvvvvvviiiiiiinnnnnn, 3/16"x1/2”
162........... HVBS7MW-162........ BIOCK Plate™ ...,
163........... TS-0271032............. Socket Set SCrew* ... 3/8"x3/8"..
164........... HVBS7MW-164........ FiX Dracket..........coooo

* included in HYBS7TMW-GB Gear Box Assembly
** included in HYBS7MW-13-RK Cylinder Repair Kit

22



10.2.1 HVBS-7MW Cylinder Assembly — Exploded View

10.2.2 HVBS-7MW Cylinder Assembly — Parts List

Index No

Part No

HVBS17MW-13N...
HVBS17MW-13N-1
HVBS17MW-13N-2
HVBS17MW-13N-3
HVBS17MW-13N-4
HVBS17MW-13N-5
HVBS17MW-13N-6
HVBS17MW-13N-7
HVBS17MW-13N-8

Description Size Qty
........ Cylinder Complete Assembly (S/N: 01028161 and higher)............... 1
........ DUSE COVEN ....ceeviiiiiiieciiieeies et
........ C-RING ettt 2
........ O | BT T | PP PPPPPPPPPPPPPPPPPPPPPRS &
........ OIl PIStON .ot L
........ L0 T ] o [P PUPTTTRR |
........ CyliNder BOAY.......ccoouuiiiiiiieiiiieiiiiie ettt eeeeeiieeens L
........ Oil Pressure Regulator ...........ccouuviiiiiiiiiiiiiiiieeeeeeeiiiie e L
........ Open/CIOSe ValVE .........ciiiiiiiiiiiiiii et L

23



11.0 Electrical Connections

CAPAC!TOR

1 25\M

g e SAW MOTOR
pa—

"77

% H . [-—Secl?QI:JUNCT BOX
S| _a_ | r Red
Green__ 9O == - "I" b ool Green
White White
Black Q Black
Yellow White
Red
White
POWER
ON-OFF
SWITCH
1
E@E PUMP SWITCH
L = Black L Black
White
PUMP—{I{ ,b White [ b
I Green
[ GROUND
Main Motor Dual Voltage Wiring
115V 230V
1 3 2 4 1\ 23 4

Power Cord

Coolant Pump Dual Voltage Wiring

115V 230V
Blue Yellow Brown  Yellow
Brown White Blue - White
I |
]
Power Cord Power Cord

24



	HVBS-7MW Band Saw
	1.0 Warranty and Service
	2.0 Table of contents
	3.0 Safety warnings
	4.0 About this manual
	5.0 Specifications
	6.0 Setup and assembly
	6.1 Shipping contents
	6.2 Unpacking and clean-up
	6.3 Assembly
	6.4 Vertical cutting plate
	6.5 Coolant tank preparation
	6.6 Electrical connections
	6.7 Voltage conversion
	6.8 Extension cords

	7.0 Adjustments
	7.1 Hydraulic feed selector
	7.2 Changing blade speed
	7.3 Adjusting blade guides
	7.4 Vise adjustment
	7.5 Blade tension
	7.6 Changing blades
	7.7 Adjusting blade square to table
	7.8 Adjusting blade square to vise
	7.9 Adjusting blade tracking
	7.10 Adjusting blade guide bearings
	7.11 Adjusting bow weight
	7.12 Adjusting automatic shutoff

	8.0 Operation
	9.0 Maintenance
	9.1 Lubrication
	9.2 Chip Cleaning Brush

	10.0 Replacement Parts
	10.1.1 HVBS-7MW Bed Assembly – Exploded View
	10.1.2 HVBS-7MW Bow Assembly – Exploded View
	10.1.3 HVBS-7MW Bed and Bow Assemblies – Parts List
	10.2.1 HVBS-7MW Cylinder Assembly – Exploded View
	10.2.2 HVBS-7MW Cylinder Assembly – Parts List

	11.0 Electrical Connections



